Rear main support plates

Supports rear 2005 to date

Item# Part# Description
1 U1168L Left Inside Tail Support
2 U1168R Right Inside Tail Support
3 U1169L Left Outside Tail Support
4 U1169R Right Outside Tail Support
5 U1170A Tail Support Bar
6 U1172L Left Tail Support Tie Plate
7 U1172R Right Tail Support Tie Plate
8 U1174A Tail/Rear Tunnel Support
9 U1173A Center Tail Support
10 U1152A Chassis Tee Hose Mount Bracket
11 U8589A 1/4" Flat SAE Washer
12 U2842A 1/4-20 Serrated Locknut
13 U8573A 1/4-20 X 0.75" Hex Cap Screw
14 U8682A 3/8-16 X 2.25" Carriage Bolt
15 U8609A 3/8-16 X 1.0" Carriage Bolt
16 U8506A 3/8-16 Serrated Flange Hex Nut
17 U8685A 1/2-13 X 3.25" Hex Cap Screw
18 U8586A 1/2" Flat SAE Washer
19 U8504A 1/2-13 Serrated Flange Hex Nut
20 U8683A 1/2-13 X 1.25" Carriage Bolt
21 U8684A 1/2-13 X 1.25" Hex Cap Screw